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30.000 MHz 815.000 MHz 100.000 kHz 813.52694 MHz -62.96 dBm -49.06 dB 30.000 MHz 815.000 MHz 100.000 kHz 808.91920 MHz -63.41 dBm -50.41 dB
860.000 MHz 1.000 GHz 100.000 kHz 974.47552 MHz -62.76 dBm -49.76 dB 860.000 MHz 1.000 GHz 100.000 kHz 976.01399 MHz -62.95 dBm -49.95 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.65459 GHz -38.74 dBm -25.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67108 GHz -40.18 dBm -27.18 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.00626 GHz -47.57 d8m -34.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.77028 GHz -47.90 dBm -34.00 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.91302 GHz -49.14 dBm -36.14 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.93302 GHz -49.15 dBm -36.15 dB
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20.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -63.67 dBm -50.67 dB
860.000 MHz 1.000 GHz 100.000 kHz 900.20979 MHz -62.71 dBm -49.71 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.68808 GHz -41.84 dBm -28.84 db
3.000 GHz 7.000 GHz 1,000 MHz 6.92376 GHz -47.83 dBm -34.83 db
7.000 GHz 9.000 GHz 1,000 MHz 7.92352 GHz -49,15 dBm -36,15 dB
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Ref Level 0.00 dBm  Offset 4.50 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset .60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit Gheck PABS Limit §heck PAES
10 a.de "I-'lH(l(lllS INE_ABS PASS 10 dﬁp_lﬁ S PURIOUS_LINE_ABS PABS
SPURIOU E_ABS_
20 dBm
30 dBm
40ds ] -40 dB
o et o ] ol
I I P
60 di -50 dB
i "
-70 dBm 70 dBm
-80 dBm -0 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency Power Abs | ALimit | Range Low Range Up | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -63.13 dBm -50.13 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.01924 MHz -63.59 dBm -50.55 dB
860.000 MHz 1.000 GHz 100.000 kHz 948.46154 MHz -62.70 d8m -49.70 dB 860.000 MHz 1.000 GHz 100.000 kHz 949.16084 MHz -62.96 dBm -49.96 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.65759 GHz -38.84 dBm -25.84 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67508 GHz -40.63 dBm -27.63 d
3.000 GHz 7.000 GHz 1.000 MHz 6.03776 GHz -47.65 dBm -34.65 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.75578 GHz -47.84 dBm -34.84 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.93352 GHz -49.17 dBm -36.17 dB 7.000 GHz 9.000 GHz 1.000 MHz 7.04624 GHz -48.98 dBm -35.98 dB
( il J ( J J t b
Date: 23.JUN.2022 02:45:25 Date: 23.JUN.2022 02:46:21
Highest Channel / 1IRB24 and 1RBO
Spectrum u%:l
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
10 a.él:hl: SPURIOUS LINE _ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
era o P
50 dBm O IR T P e =
-60 dBm J
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -63.63 dBm -50.63 dB
860.000 MHz 1.000 GHz 100.000 kHz 863.98601 MHz -62.86 dBm -49.86 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.69208 GHz -43.44 dBm -30.44 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.91526 GHz -47.75 dBm -34.75 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.93202 GHz -49,08 dBm -36,08 db
Date: JUN, 2022 02:47:1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG23040

8A

LTE Band 5B / 5MHz+10MHz

QPSK

Lowest Channel / 1RB24 and 1RBO Middle Channel / 1RB24 and 1RBO
Spec = [ spectrum L
Ref Level 0.00 dBm  Offset 4.0 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset .60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit Gheck PABS Limit §heck PAES
10 aﬂHTP "I-'lH(l(lllS INE_ABS PASS 10 dﬁp_lﬂ S PURIOUS_LINE_ABS PABS
SPURIOUS_LINE_ABS_
20 dBm
30 dBm
40 dB L -40 dB I.
-~ " ——
-50 dB l . —— vy — 50 ) P~ . iy
60 di i -50 dB J
-70 dBm 70 dBm
-80 dBm -0 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 813.52694 MHz -63.28 dBm -50.28 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -63.24 dBm -50.24 dB
860.000 MHz 1.000 GHz 100.000 kHz 951.53846 MHz -63.14 d8m -50.14 dB 860.000 MHz 1.000 GHz 100.000 kHz 944.68531 MHz -62.61 dBm -49.51 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.65859 GHz -37.94 d8m -24.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66858 GHz -40.29 dBm -27.29 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.87277 GHz -48.03 dBm -35.93 dB 3.000 GHz 7.000 GHz 1.000 MHz 6,00325 GHz -47.79 dBm -34.79 d
7.000 GHz 9.000 GHz 1.000 MHz 8.33992 GHz -52.09 dBm -39.09 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.92177 GHz -49.27 dBm -36.27 dB
( il J ( J J t b
Date: 21.JUN.2022 19:52.06 Date: 23.JUN.2022 02:38:28
Highest Channel / 1IRB24 and 1RBO
Spectrum u%:l
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
: - 3 3 yake
10 AQFHE PURIOUS LINE ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dBm — RSR e, merke,,
— e — v s
-60 dBm [
-
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 815.000 MHz 100.000 kHz 813.23463 MHz -63.38 dBm -50.38 dB
860.000 MHz 1.000 GHz 100.000 kHz 936.43357 MHz -62.95 dBm -49.95 dB
1.000 GHz 3.000 GHz 1,000 MHz 1.67858 GHz -40.47 dBm -27.47 db
3.000 GHz 7.000 GHz 1,000 MHz 6.92726 GHz -47.50 dBm -34.50 dB
7.000 GHz 9.000 GHz 1,000 MHz 7.92752 GHz -49,19 dBm -36,19 dB
Date: JUN.2022  02:38:47

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408A

LTE Band 5B / 10MHz+5MHz

QPSK

Lowest Channel / 1RB49 and 1RBO Middle Channel / 1RB49 and 1RBO
Spec = [ spectrum L
Ref Level 0.00 dBm  Offset 4.0 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset .60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvoPwr
Limit rilmck PAES Limit flhr'rk pabs
-10 e FRURIOUS 3 TNE_ARS PASS 10 diRE—$PURIOUS_LINE_ABS pakS
| SPURIQUS_LINE_ABS_ SPURIOU
-20 dBm 20 dBm
-30 dBm 30 dBm
40ds -40 dB
-50 dB 7 S o 50 dB Fawn—
60 d [~ 60 dB [
-70 dBm 70 dBm
-80 dBm -0 dBm
-90 dém -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency Power Abs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -63.90 dBm -50.90 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -64.01 dBm -51.01d8
860.000 MHz 1.000 GHz 100.000 kHz 893.21676 MHz -63.35 dBm -50.35 dB 860.000 MHz 1.000 GHz 100.000 kHz 950.83916 MHz -63.37 dBm -50.37 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.66758 GHz -36.65 dBm -23.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67758 GHz -37.59 dBm -24.55 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88776 GHz -48.81 dém -35.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6,73278 GHz -48.48 dBm -35.48 dB
7.000 GHz 9.000 GHz 1.000 MHz 8.87478 GHz -52.27 dBm -39.27 dB 7.000 GHz 9.000 GHz 1.000 MHz 8.90177 GHz -52.41 dBm -39.41 dB
( il J ( J J L wa
Date: 21.JUN.2022 19:43:31 Date: 21.JUN.2022 19.44:20
Highest Channel / 1RB49 and 1RBO
Spectrum :%1
Ref Level 0.00 dem Offset 4.60 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
: - 3 3 yake
10 a.dFH: PURIOUS LINE ABS PABS
SPURIOUS_LINE_ABRS
-20 dem
-30 dBm
-40 dBm
p—"
-50 dBm L
-60 dBm
-
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
20.000 MHz 815.000 MHz 100.000 kHz 812.84233 MHz -63.93 dBm -50.93 dB
860.000 MHz 1.000 GHz 100.000 kHz 933.63636 MHz -63.09 dBm -50.09 dB
1,000 GHz 3.000 GHz 1,000 MHz 1.68758 GHz -37.21 dBm -24.21 dB
3.000 GHz 7.000 GHz 1,000 MHz 6.88676 GHz -48.69 dbm -35.69 db
7.000 GHz 9.000 GHz 1,000 MHz 7.01975 GHz -52.41 dBm -39,41 dB
Did

J

J

Dater 21 JUN 2022 154508

Sporton International Inc. (Kunshan)
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saronas. FCC RF Test Report

Report No. : FG230408A

LTE Band 5B / 10MHz+10MHz

QPSK

Lowest Channel / 1IRB49 and 1RBO

Middle Channel / 1IRB49 and 1RBO

Spec * = [ spectrum L
Ref Level 0.00 dBm Offset 4.60 d& Mode Auto Sweep Ref Level 0.00 dBm  Offset 4.60 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit rilmck PAES Limit flhr'rk pabs
e _SPURIOUS_LINE_ABS PASS dne S PURIOUS_LINE_ABS PABS
-10 ddfHE—{ -10 defHf
| SPURIOUS_LINE_ABS_ SPURIOL
-20 dBm 20 dém
-30 dBm -30 dém
-40 dB 40 dB
B S B -
s0d ; "y Sod - -
-60d -60 dB
-70 dBm -70 dém
-80 dBm -80 dém
-00 dBm -0 deém
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit | Range Low | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 15.000 MHz 100.000 kHz 814.01924 MHz -63.50 dBm -50.80 de 30.000 MHz 815.000 MHz 100.000 kHz 808.13468 MHz ~64.01 dBm -51.01 d&
860.000 MHz 1,000 GHz 100.000 kHz 932.65734 MHz -63.28 dam -50.26 de 860.000 MHz 1.000 GHz 100.000 kHz 954.05594 MHz -63.06 dém -50.06 d&
1.000 GHz 3,000 GHz 1,000 MHz 1.66808 GHz -37.80 dBm -24.80 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.67358 GHz -37.93 dBm -24.93 d&
3.000 GHz 7,000 GHz 1,000 MHz 685127 GHz -48.74 dBm -35.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.88126 GHz -48,91 dBm -35.01 d&
7.000 GHz 2,000 GHz 1,000 MHz 7.04674 GHz -52.33 dBm -39.33 dB 7.000 GHz .000 GHz 1.000 MHz 8.90927 GHz -52.36 dBm -35.36 d&
( il J ( J J L wa

Date: 21.JUN.2022 19:37.36

Date: 21 JUN.2022 19:32.22

Highest

Channel / 1RB49 and 1RBO

Spectrum

Ref Level 0.00 dem Offset 4.60 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

PAB
PAB

w

7]

Limit ¢heck
10 AQFH: SPURIOUS LINE _ABS

SPURIOUS_LINE_ABRS
-20 dBm

-30 dBm

-40 dBm

-50 dBm

60 dBm—1f

-70 dBm

-80 dBm

-90 dBm

Start 30.0 MHz

19005 pts Stop 9.0 GHz

Spurious Emissions
RangeLow | Rangeup |

RBW | Frequency | Power Abs | ALimit |

20.000 MHz 81E5.000 MHz
860.000 MHz 1.000 GHz
1.000 GHz 3.000 GHz
3.000 GHz 7.000 GHz
7.000 GHz 9.000 GHz

100.000 kHz 810.88081 MHz -64.12 dBm -51.12 dB
100.000 kHz 963.56643 MHz -62.93 dBm -49.93 dB
1,000 MHz 1.67858 GHz -38.19 dBm -25.19 dB
1,000 MHz 6.85227 GHz -48.70 dBm -35.70 dB
1,000 MHz 8.83579 GHz -52.34 dBm -39.34 db

T
)

] | b

Dater 21 JUN 2022 19°31°30

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FG230408A

Frequency Stability

Test Conditions LTE Band 5B (QPSK) / Middle Channel Limit
BW 10MHz+10MHZ 2.5ppm
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0038
40 Normal Voltage 0.0075
30 Normal Voltage 0.0042
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0031

-10 Normal Voltage 0.0027 PASS
-20 Normal Voltage 0.0023
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0018
20 Battery End Point 0.0015

Note: Normal Voltage =3.87V. ; Battery End Point (BEP) =3.55V. ; Maximum Voltage =4.45 V.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No

.- FG230408A

LTE Band 66B

26dB Bandwidth

Mode LTE Band 66B : 26dB BW(MHz)
Mod. QPSK 16QAM
BW 5MHz+5MHz 5MHz+5MHz
Middle CH 10.05 10.07
Mode LTE Band 66B : 26dB BW(MHz)
Mod. QPSK 16QAM
BW 5MHz+10MHz 5MHz+10MHz
Middle CH 14.66 14.60
Mode LTE Band 66B : 26dB BW(MHz)
Mod. QPSK 16QAM
BW 5MHz+15MHz 5MHz+15MHz
Middle CH 18.94 19.18
Mode LTE Band 66B : 26dB BW(MHz)
Mod. QPSK 16QAM
BW 10MHz+5MHz 10MHz+5MHz
Middle CH 14.60 14.57
Mode LTE Band 66B : 26dB BW(MHz)
Mod. QPSK 16QAM
BW 10MHz+10MHz 10MHz+10MHz
Middle CH 19.62 19.78
Mode LTE Band 66B : 26dB BW(MHz)
Mod. QPSK 16QAM
BW 15MHz+5MHz 15MHz+5MHz
Middle CH 19.06 18.98
Sporton International Inc. (Kunshan) Page Number : A159 of A312
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Report No. : FG230408A

LTE Band 66B

QPSK

16QAM

Middle Channel / 5SMHz+5MHz

Middle Channel / 5SMHz+5MHz

DCate: 17.JUN.2022 05:40:68

Spectrum Spectrum
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 300 krz RefLevel 25.40 dém  Offset 5.40 G @ RBW 300 kHz
e Att 30ds SWT 126us @ VBW 1MHz  Mode Auto FFT e Att 30dB SWT 126ps @ VBW LMHz  Mode Auta FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
. 16.86 dBm . ETFY] 16.51 dBm)
20 [ . 1.7585560 GHz| 20 - 1.7574380 GHz
1 il N \ 26.00 dB) - TV vy 26.00 dB)
10 7 B 10.050000000 MHZ, 10 T B \ 10070000000 MHZ,
/ q factar 175.0) / Q factor | 174.5]
od od
i
-10 j -10
P o e P A .
;20 v | -20'difn ==
-0 -30
40 di 40 di
50 50
&0 o &0 o
78 70
CF 1.755 GHz 1001 pts Span 20.0 MHz CF 1.755 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 1.758556 GHz 16.86 dbm ndd down 10.05 MHz [ 1 1757438 GHz 16.51 dbm ndb down 10.07 MHz
T 1 1.740985 GHz -0.71 dBm nds 26.00 dB T 1 1,740965 GHz -10,01 dém nds 26.00 d8
T2 1 1.760035 GHz -3.08 dém qQ factor 175.0 T2 1 1.760035 GHz -3.24 dBm Q Factor 174.5
i ™
L JL J - L JL J

DCate: 17 JUN.2022 054159

LTE Band 66B

QPSK

16QAM

Middle Channel / 5SMHz+10MHz

Middle Channel / 5SMHz+10MHz

Cate: 17.JUN2022 05:30:33

Spectrum Spectrum
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 300 krz RefLevel 25.40 dém  Offset 5.40 G @ RBW 300 kHz
e Att 30ds SWT 126us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 126ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
. . Mi[1] 16.71 dBm . j Mi[1] 16.35 dBm)
20 = PPN 1.7488510 GHz| 20 X 1.7409000 GHz
T e AT PP Y Ny 26.00 dB STy DB, A, 26.00 dB
10 f 1 B " - N 10 ; i s 0
I v B \ 14.655000000 MHZ| ] / Bt | 000000 MHZ
Q factor 119.3 b Q factor | 119.9
od od J %.
a0 10 - *
ﬁl !
20 d - 20 d 1
A o S
v ~ O T e A
- ey \ P, AUV N .
a0 Yald! . e
40 di 40 di
50 50
&0 o &0 o
-70 -70
CF 1.755025 GHz 1001 pts Span 30.0 MHz CF 1.755025 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 1.748851 GHz 16.71 dbm ndB down 14.655 MHz [ 1 1.7480 GHz 16,35 dbm ndB down 14505 MHz
T1 1 1.747712 GHz -2.10 dém nda 26.00 dB T1 1 1747712 GHz -2.66 dBm nda 26.00 dB
T2 1 1.762368 GHz -0.42 dBm q factor 119.3 T2 1 1,762308 GHz -8.05 dBm q factor 110.9
i ™
L JL J - L JL J

DCate: 17 JUN.2022 053129

Sporton International Inc. (Kunshan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG230408A

LTE Band 66B

QPSK

16QAM

Middle Channel / 5SMHz+15MHz

Middle Channel / 5SMHz+15MHz

DCate: 17 JUN.2022 07:38:35

pectrum b trum b
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 300 krz RefLevel 25.40 dém  Offset 5.40 G @ RBW 300 kHz
e Att 30ds SWT 185us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 188us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
. 1 MI[1] 18.06 dBm . MI[1] 14.01 dBm)
20 1 on 1.7461290 GHz 20 1.7492460 GHz
;“‘ WAtV | e e N . 26.00 dB fal N ndB 26.00 dB
= T v " Bl iy 16.941000000 MHZ = T = b W TR 19.181000000 MHZ
q factor | 92.2 ! q factar i 51.2
od I od 4
i ¥ b L
-10 -10 ¥ Y
| |
20 d — ,‘ 20 d L
VA YT ve . I P Vol
-30 <30 de -
40 di 40 di
50 50
&0 o &0 o
-70 -70
CF 1.755 GHz 1001 pts Span 40.0 MHz CF 1.755 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
[ 1 1746128 GHz 18.06 dbm ndd down 18.941 MHz [ 1 1748245 GHz 14.91 dbm ndb down 19,181 MHz
T 1 1.74549 GHz -6.46 dBm nds 26.00 d8 T 1 1.74545 GHz -11,47 dBm nds 26.00 d8
T2 1 1.764431 GHz -3.08 dBm qQ factor 92.2 T2 1 1.76463 GHz -11.26 dBm Q Factor o1.2
i ™
L JL J - L JL

DCate: 17.JUN.2022 07.38.03

LTE Band 66B

QPSK

16QAM

Middle Channel / 10MHz+5MHz

Middle Channel / 10MHz+5MHz

Date: 17 JUN.2022 054831

DCate: 17.JUN.2022 055036

spectrum b spectrum b
Ref Level 25.40 dom  Offset 5.40 B & RBW 300 kHz Ref Level 25.40 dBm  Offset 5.40 6B & RBW 300 kHz
o Att 30ds SWT 126us @ VBW 1MHz  Mode Auto FFT o Att 30dB SWT 126ps @ VBW LMHz  Mode Auta FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk Max [@ 1Pk Max
o Mi[1] 1 17.48 dBm I FLEN] 16.03 dBm)
20 o 17609690 GHz| 20 Y 1.7578220 GHz
AAAAA A R o i 26.00 dB N | A pm, BT 26.00 dB
n 7 Tow | 14.595000000 MHz n T | 14.565000000 MHz
|
! Vg facto 120.7] VQ factol 120.7
o J ) factor | o / ) factor
i % p] i
10 -10
I l ’ |
|
20 d — 20 d :
A » A S
e o v RS MV PR RS, W o 'L,-—,w e N
0 ey
40 d 40 d
50 s0
&0 d &0 d
70 70
CF 1.754975 GHz 1001 pts Span 30.0 MHz CF 1.754975 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-walue | Y-value |__Function | Function Result |
1 1 1760068 GHz 17.48 dbm el down 14,585 MHz 1 1 1.767822 GHz 16,03 dbm @ down 14,565 MHz
T 1 1.747662 GHz -7.72 dim nda 26.00 dB T 1 1747722 GHz -8.93 dbm nda 26.00 dB
T2 1 1.762258 GHz -8,87 dBm q factor 120.7 T2 1 1.762288 GHz -10,77 dBin q factor 120.7
7 T
L JL

Sporton International Inc. (Kunshan)
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s=amranas. FCC RF Test Report Report No. : FG230408A

LTE Band 66B

QPSK 16QAM

Middle Channel / 10MHz+10MHz Middle Channel / 10MHz+10MHz

Spectrum Spectrum
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 300 krz RefLevel 25.40 dém  Offset 5.40 G @ RBW 300 kHz
e Att 30ds SWT 185us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 185ps @ VBW LMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max [@ 1Pk Max
. MI[1] 14.04 dBm . MI[1] 14.04 dBm)
20 ik 1.7624030 GHz| 20 T 1.7562070 GHz
- S LY 26.00 dB) et o A retpn | e s P e A, 26.00 dB)
1 B \ 19.620000000 MHzZ 1 T T Mg \ 19.760000000 MHzZ
Q factor 69.4 | Q factor 68.9
i | | i / | !
T i 1 2
-10 -10 u ﬁ\
J i
S |
-20 dRy A Ty R 20 df py) Ly Y
ral ST TN Py WA T P LW FAVII PP,
-30 =t}
40 di 40 di
50 50
&0 o &0 o
78 70
CF 1.75505 GHz 1001 pts Span 40.0 MHz CF 1.75505 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value |__Function | Function Result Type | Ref | Trc | X-walue Y-value Function | Function Result
[ 1 1.762403 GHz 14.94 dbm ndd down 19.62 MHz [ 1 17568207 GHz 14.04 dbm ndb down 19.78 MHz
T 1 1.74526 GHz -11.82 dem nds 26.00 d8 T 1 1.74514 GHz -12,84 dBm nds 26.00 d8
T2 1 1.76438 GHz 11,54 deém qQ factor 59.6 T2 1 1.76482 GHz -11.48 dBm Q Factor 6.5
i ™
L JL J - L JL J
Date: 17.JUN.2022 06:2467 Date: 17.JUN.2022 06 25 55

LTE Band 66B

QPSK 16QAM

Middle Channel / 15MHz+5MHz Middle Channel / 15MHz+5MHz

Spectrum Spectrum
RefLevel 25.40 dbm  Offset 5.40 G @ RBW 300 krz RefLevel 25.40 dém  Offset 5.40 G @ RBW 300 kHz
e Att 30ds SWT 185us @ VBW 1MHz  Mode Auto FFT e Att 30dE SWT 188us @ VBW 1MHz  Mode Auto FFT
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